ASSEMBLY INSTRUCTIONS

ITEM NO.:30530T

ws until completely assembled.

Do not tighten scre




PARTS IDENTIFICATION




PARTS IDENTIFICATION

A 2pcs E ( RIGHT 1pc
B 1pc G LEFT 1pc
C 1pc
H RIGHT 1pc
D 1pc
. I 65222222%222222229 9pcs
o7
J 9@@ 1pc
E LEFT 1pc K Q@ 1pc
L 4pcs

HARDWARE LIST

1 2 3
(©)) 130D ©)) (5)) DIIRMMIENRD
M6x15 O) 21pcs | M6x25 O) 4pcs| M6x30 @) 2pcs
4 5 %
M6x18 @)- 4pcs | 4x4 2pcs

0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160
Units (mm)




STEP 1.




STEP 3.

N

4\&&‘WmWWW%wWW//

.Aomd ///ﬁ// J/Ilﬂwmv 5
I \M

A\
“

@

NG
ro
4
W
7/
LG




